AVS.PARTS

ENGINE BLOCK AND RELATED PARTS - DIESEL COMPLETE MACHINE EPC CNH CASE online


Parts on group :

Pos. Part No Qty Parts name Comments
1. GD157A-4062 [1]        HEAD - cylinder, diesel (Includes guides and inserts, Figure 38), Includes: Ref. 2 - 11
2. 30068 [8]        TUBE - push rod
3. 30320 [5]        STUD - cylinder head to block (7/16-20 NF x 2-3/8)
4. 30322 [15]        STUD - cylinder head to block (7/16-20 NF x 4-1/2)
5. 30025 [4]        BODY - energy cell
6. 30022 [4]   SPRING      CAP - energy cell
7. 30027 [4]   PRESSURE PIPE      RETAINER - energy cell
8. 30026 [4]   RIGID TUBE      PLUG - retainer, energy cell
  221-4 [2]   DRAIN PLUG,Sq Hd, 1/2"-14 NPTF      PLUG - pipe, sq. hd. (1/2 NPT) (Not shown)
9. 221-844 [1]   PLUG,Hex Soc, 1/2"-14      - pipe, ctsk. hd. (1/2 NPT)
10. VT3352 [1]   X      PLUG - pipe, oil gallery
11. VT3383 [1]   X      PLUG - fuse
12. VT3340 [20]   X      WASHER - cylinder head stud
13. 25-117 [20]   NUT,7/16"-20, G5      - hex. (7/16-20 NF)
14. 30019 [1]   SPRING      -, Serial Range: cover-head
15. GD157A-5150 [1]        COVER - cylinder head
16. VT3545 [1]   X      CAP - oil filler and breather
17. O2846AB [2]   X      GASKET - cylinder head cover screw
18. V20214 [2]   WASHER      - plain, cover nut (13/32" I.D. x 3/4" O.D. x 1/16")
19. 92-6 [2]   LOCK WASHER,3/8"      WASHER - med. sect. lock, 3/8"
20. 25-116 [2]   NUT,Hex, 3/8"-24, G5      - hex. (3/8-18 NC)
21. 30031 [1]   PRESSURE PIPE      GASKET - cylinder head
22. GD157A-6018 [1]        BLOCK - cylinder, diesel (Includes bearings, caps and screws, Figure 36), Includes: Ref. 23 - 28
23. VT3531 [2]   X      STUD - block to torque tube (5/8-18 NF x 3)
24. VT4508 [2]        STUD - generator bracket (3/8-24 NF x 1-1/4)
25. VT4512 [1]   X      STUD - generator adjusting strap (3/8-24 NF x 1)
26. VT3395 [2]   X      PLUG - pipe, oil gallery
27. VT3398 [1]   X      PLUG - rear, camshaft bearing
28. 30233 [2]        PIN - dowel, cylinder, Serial Range: head-block
29. 30016 [4]   SLEEVE      - cylinder
30. 30013 [8]   PULLEY      SEAL - cylinder sleeve
31. VT2784 [1]   X      COCK - water drain
32. VT3369 [1]        SUPPORT - oil gauge rod
33. GD157L-3180 [1]        ROD - oil gauge, Includes: Ref. 34
34. 10416 [1]        WASHER - felt, oil gauge rod
35. GD157B-516 [1]        COVER - timing gear, diesel
36. 13-618 [8]   BOLT,Hex, 3/8" - 16 x 1-1/8", Gr 5  
37. 13-628 [1]   BOLT,Hex, 3/8" - 16 x 1-3/4", Gr 5  
38. 92-6 [9]   LOCK WASHER,3/8"      WASHER - med. sect. lock, 3/8"
39. 30233 [2]        DOWEL - timing gear, Serial Range: cover-block
40. VT3675 [2]   X      STUD - timing gear cover to block (3/8-16 NC x 1-1/2)
41. VT4501 [2]        STUD - timing gear cover to block (3/8-16 NC x 1-11/16)
42. 92-6 [4]   LOCK WASHER,3/8"      WASHER - med. sect. lock, 3/8"
43. 25-106 [4]   NUT,3/8"-16, G5      - hex. (3/8-16 NC)
44. 30056 [1]   O-RING      GASKET - timing gear, Serial Range: cover-block
45. 10972 [1]   HOSE,Female, 1.5-2.5 mm2      SEAL - oil, crankshaft front
46. 30069 [1]   PULLEY      HOUSING - fuel injection pump drive gear
47. 13-616 [1]   BOLT,Hex, 3/8" - 16 x 1", Gr 5, Full Thd  
48. 92-6 [1]   LOCK WASHER,3/8"      WASHER - med. sect. lock, 3/8"
49. 221-846 [1]   PLUG,Hex Soc, 1"-11 1/2      - pipe, ctsk. hd. (1 NPT)
50. 221-847 [1]   PLUG,Hex Soc, 1 1/4"-11 1/2      - pipe, ctsk. hd. (1-1/4 NPT)
51. 30233 [2]        DOWEL - housing to timing gear cover
52. VT3675 [4]   X      STUD - housing to gear cover (3/8-16 NC x 1-1/2)
53. 92-6 [4]   LOCK WASHER,3/8"      WASHER - med. sect. lock, 3/8"
54. 25-106 [4]   NUT,3/8"-16, G5      - hex. (3/8-16 NC)
55. 30070 [1]   PULLEY      GASKET - housing to timing gear cover
56. 30073 [1]        COVER - gear housing
57. 172-97 [4]        SCREW - flat hd. mach. (#10-32 NF x 1/2)
58. 30072 [1]        GASKET - cover
59. GD157B-5150 [1]        PAN - oil, diesel
60. 11579 [1]   NUT      PLUG - drain
61. 13-512 [19]   BOLT,Hex, 5/16" - 18 x 3/4", Gr 5  
62. 92-5 [19]   LOCK WASHER,5/16"      WASHER - med. sect. lock, 5/16"
63. G157T-111 [1]        GASKET - oil pan, Includes: Ref. 64
64. VT4520 [1]   X      GASKET - drain plug

Parts catalog :




Back to top
The names John Deere, JD, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVS.Parts is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only.